SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 22 ~23C
Test Engineer: Koi Ji e | 41 ~ 429,
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency g::g RU Remark
Mode 1 2400-2483.5 | CDD 1S2T 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 | CDD 1S2T 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 | CDD 1S2T 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 | CDD 1S2T 802.11g 01 2412 6Mbps - -
Mode 5 | 2400-2483.5 CDD 1S2T 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5  CDD 1S2T 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 | CDD 1S2T 802.11BE EHT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 @ CDD 1S2T 802.11BE EHT20 06 2437 MCSO0 - -
Mode 9 | 2400-2483.5 CDD 1S2T @ 802.11BE EHT20 1 2462 MCS0 - -
Mode 10 | 2400-2483.5 CDD 1S2T  802.11BE EHT40 03 2422 MCS0 - -
Mode 11 = 2400-2483.5 CDD 1S2T 802.11BE EHT40 06 2437 MCSO0 - -
Mode 12 | 2400-2483.5 CDD 1S2T  802.11BE EHT40 09 2452 MCS0 - -
Mode 13 | 2400-2483.5 @ CDD 1S2T 802.11BE EHT20 1 2412 MCSO0 | RU52*4 -
Mode 14 | 2400-2483.5 @ CDD 1S2T 802.11BE EHT20 11 2462 MCSO0 | RU52*4 -
Mode 15  2400-2483.5 | TxBF 1S2T 802.11BE EHT20 01 2412 MCSO0 | Full RU -
Mode 16 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT20 06 2437 MCSO0 | Full RU -
Mode 17 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT20 11 2462 MCSO0 | Full RU -
Mode 18  2400-2483.5 | TxBF 1S2T 802.11BE EHT40 03 2422 MCSO0 | Full RU -
Mode 19  2400-2483.5 | TxBF 1S2T 802.11BE EHT40 06 2437 MCSO0 | Full RU -
Mode 20 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT40 09 2452 MCSO0 | Full RU -
Mode 21 = 2400-2483.5 CDD 1S2T 802.11b 02 2417 1Mbps -
Mode 22 = 2400-2483.5 CDD 1S2T 802.11b 03 2422 1Mbps -
Mode 23 | 2400-2483.5 @ CDD 1S2T 802.11b 10 2457 1Mbps -
Mode 24 = 2400-2483.5 CDD 1S2T 802.11b 9 2452 1Mbps -
Mode 25 | 2400-2483.5 @ CDD 1S2T 802.11g 10 2457 6Mbps -
Mode 26 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT20 02 2417 MCSO | Full RU -
Mode 27 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT20 10 2457 MCSO0 | Full RU -
Mode 28 = 2400-2483.5 | TxBF 1S2T 802.11BE EHT20 03 2422 MCSO0 | Full RU -
gﬂ:rgglsg 2400-2483.5 | CDD 1S2T 802.11b 11 2462 1Mbps - -
g";rgglg’% 2400-2483.5 CDD 1S2T 802.11b 11 2462  1Mbps - -
Note:

1. For 802.11n /ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for
RSE testing.

2. There are three samples under test, only different for the antenna manufacturers. According to the difference, we
choose sample 1 to full test and the sample 2/3 are verified the worst case for RSE.
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Summary of each worse mode

Mode Modulation Ch. (i/rlﬁg) (dléi(/ellm) (dIB_LnC;;m) M(?jrg)in Pol. Z?/Zk Result | Remark
1 802.11b 01 2389.82 72.92 74.00 -1.08 H PEAK Pass | Band Edge
1 802.11b 01 12060.00 48.79 54.00 -5.21 \% Average Pass | Harmonic
2 802.11b 06 @ 2483.98 72.59 74.00 -1.41 H PEAK Pass Band Edge
2 802.11b 06  12183.00 46.50 54.00 -7.50 H Average Pass Harmonic
3 802.11b 11 | 2483.62 73.49 74.00 -0.51 H PEAK Pass | Band Edge
3 802.11b 11 | 7386.00 40.76 54.00 -13.24 H | AVERAGE @ Pass Harmonic
4 802.11g 01  2389.95 53.42 54.00 -0.58 H | AVERAGE | Pass | Band Edge
4 802.11g 01  4824.00 41.12 74.00 -32.88 H PEAK Pass Harmonic
5 802.11g 06 | 2389.95 52.00 54.00 -2.00 H  AVERAGE Pass | Band Edge
5 802.11g 06 = 7311.00 42.49 74.00 -31.51 H PEAK Pass Harmonic
6 802.11g 11 | 2484.46 53.16 54.00 -0.84 V | AVERAGE | Pass | Band Edge
6 802.11g 11 | 7386.00 42.19 74.00 -31.81 \% PEAK Pass Harmonic
7 802.11BE EHT20 | 01  2389.95 51.50 54.00 -2.50 V | AVERAGE | Pass | Band Edge
7 802.11BE EHT20 | 01  4824.00 40.74 74.00 -33.26 H PEAK Pass Harmonic
8 802.11BE EHT20 | 06 @ 2389.95 50.39 54.00 -3.61 H  AVERAGE Pass Band Edge
8 802.11BE EHT20 06 | 7311.00 42.20 74.00 -31.80 \% PEAK Pass Harmonic
9 802.11BE EHT20 | 11 = 2483.50 52.12 54.00 -1.88 H AVERAGE Pass @ Band Edge
9 802.11BE EHT20 | 11 = 7386.00 42.15 74.00 -31.85 \% PEAK Pass Harmonic
10 802.11BE EHT40 | 03 = 2389.95 52.73 54.00 -1.27 H | AVERAGE | Pass | Band Edge
10 802.11BE EHT40 | 03 @ 7266.00 42.24 74.00 -31.76 H PEAK Pass Harmonic
11 802.11BE EHT40 | 06 @ 2389.95 49.70 54.00 -4.30 H | AVERAGE | Pass | Band Edge
11 802.11BE EHT40 06 | 7311.00 43.32 74.00 -30.68 H PEAK Pass Harmonic
12 802.11BE EHT40 | 09 @ 2483.86 53.31 54.00 -0.69 H AVERAGE Pass @ Band Edge
12 802.11BE EHT40 | 09 @ 7356.00 41.78 74.00 -32.22 H PEAK Pass Harmonic
13 802.11BE EHT20 1 2389.95 53.25 54.00 -0.75 H | AVERAGE | Pass | Band Edge
13 802.11BE EHT20 1 - - - - - - - Harmonic
14 802.11BE EHT20 | 11 = 2483.50 53.29 54.00 -0.71 H | AVERAGE | Pass | Band Edge
14 802.11BE EHT20 11 - - - - - - - Harmonic
15 802.11BE EHT20 | 01 = 2389.43 72.96 74.00 -1.04 H PEAK Pass | Band Edge
15 802.11BE EHT20 | 01 @ 4824.00 41.94 74.00 -32.06 H PEAK Pass Harmonic
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Mode Modulation Ch. (T\;Iﬁg) (dléa/ellm) (déiurT\I/i/tm) M(%rg)in Pol. Z?/Zk Result | Remark
16 | 802.11BE EHT20 06 | 2389.95 53.06 54.00 -0.94 V | AVERAGE | Pass | Band Edge
16 | 802.11BE EHT20 | 06 | 7311.00 42.31 74.00 -31.69  V PEAK Pass | Harmonic
17 | 802.11BE EHT20 11 | 2486.08 73.20 74.00 -0.80 H PEAK Pass | Band Edge
17 | 802.11BE EHT20 11 | 7386.00 42.22 74.00 -31.78 V PEAK Pass | Harmonic
18 | 802.11BE EHT40 03 | 2388.52 73.46 74.00 -0.54 \Y, PEAK Pass | Band Edge
18 | 802.11BE EHT40 03 | 7266.00 42.93 74.00 -31.07  V PEAK Pass | Harmonic
19 | 802.11BE EHT40 06 | 2483.56 53.20 54.00 -0.80 V | AVERAGE | Pass | Band Edge
19 | 802.11BE EHT40 | 06 | 7311.00 43.65 74.00 -30.35  V PEAK Pass | Harmonic
20 | 802.11BE EHT40 09 | 2487.82 50.96 54.00 -3.04 V | AVERAGE | Pass | Band Edge
20 | 802.11BE EHT40 09 | 7356.00 42.05 74.00 -31.95 H PEAK Pass | Harmonic
21 802.11b 02 | 2389.95 73.34 74.00 -0.66 H Peak Pass | Band Edge
21 802.11b 02 | 7251.00 42.59 74.00 -31.41 H PEAK Pass | Harmonic
22 802.11b 03 | 2389.56 73.40 74.00 -0.60 H Peak Pass | Band Edge
22 802.11b 03 | 7266.00 42.36 74.00 -31.64  V PEAK Pass | Harmonic
23 802.11b 10 2483.44 73.20 74.00 -0.80 H Peak Pass | Band Edge
23 802.11b 10 @ 7371.00 42.45 74.00 -31.55 H PEAK Pass | Harmonic
24 802.11b 9 | 2483.62 73.41 74.00 -0.59 H Peak Pass | Band Edge
24 802.11b 9 | 7356.00 43.13 74.00 -30.87  V PEAK Pass | Harmonic
25 802.11g 10 | 2483.50 51.40 54.00 -2.60 H | AVERAGE Pass | Band Edge
25 802.11g 10  7371.00 42.68 74.00 -31.32 H PEAK Pass | Harmonic
26 | 802.11BE EHT20 02 | 2389.56 72.02 74.00 -1.98 H PEAK Pass | Band Edge
26 | 802.11BE EHT20 02 | 7251.00 43.09 74.00 -30.91 H PEAK Pass | Harmonic
27 | 802.11BE EHT20 10 | 2483.56 73.16 74.00 -0.84 H PEAK Pass | Band Edge
27 | 802.11BE EHT20 10 | 7371.00 42.98 74.00 -31.02 H PEAK Pass | Harmonic
28 | 802.11BE EHT20 03 | 2389.82 53.25 54.00 -0.75 H | AVERAGE Pass | Band Edge
28 | 802.11BE EHT20 03 | 7266.00 43.33 74.00 -30.67  V PEAK Pass | Harmonic
29 802.11b 11 | 2484.88 72.57 74.00 -1.43 H Peak Pass | Band Edge
29 802.11b 11 | 7386.00 42.40 74.00 -31.60 V PEAK Pass | Harmonic
30 802.11b 11 | 2483.68 73.67 74.00 -0.33 H PEAK Pass | Band Edge
30 802.11b 11 | 7386.00 43.11 74.00 -30.89 \% PEAK Pass Harmonic
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1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B B FCCPART 15C
50 50
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 72.92 7400 -L.08 64.53 2.3 7.1 37.05 6.0 17 35 PEN 1 2412.00 112,74 --veev ooneee 1411 32,50 7.4 37.60 6.0 127 35 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
48 1 448 [ PR L
Ay NHHMﬂﬂﬁmHMﬂMMMWMMMWH*MﬂJ
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 4539 5400 -B.61 37.01 32.33 7.0 37.05 6.0 127 35 AVERAGE 1 2412.00 108,25 ----vv -=-em- 99.62 3250 7.14 37.61 6.00 127 35 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
B i AT15C B FCCPART 15C
SSIUMMM )
Bisomandibiniondifoatit]
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 7188 74.00 -2.20 63.41 2.3 7.1 37.05 6.0 277 360 PEAK 1 2412.00 112,58 --=svv -vnee- 103,97 3248 7.4 37.61 6.00 277 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PRRTA5C (AVG) FCCPARTASC (AVG)
48 1 448
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.65 45.02 54.00 -B.98 36.65 32.32 7.0 37.05 6.0 277 360 AVERAGE 1 2412.00 104,20 ----vv -vnee- 95,59 3248 7.14 37.61 6.00 277 360 AVERAGE
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Pol. Horizontal Vertical
mLeveHdMWm] mL&veI(d&NPm)
1138 1138
975 975
i FCCPART 15 i FCCPART15C
65 65
FCC PART 15C (AVG) ! FCC PART 15C (AVG)
48 2 e A 488 . - Ll
i ; ot g 1 b |
e . o s b
Peak L 5
Avg 163 163
3000 G000, 9000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At (able Preamp  Aux APos  TPos Linit Read At (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 432400 40.10 74.60 -33.96 €0.98 34.35 10.23 65.49 0.0 - --- PEAK 1 4824.00 40.74 74.60 -33.26 61.62 3433 10.23 65.49 @.e@ - --- PEAK
278700 46,51 7400 -27.49 6396 35,04 1271 6610 0.0 - - Peak 1 72600 43.03 7400 -25.97 65.43 35,94 1271 6610 .09 - - Peak
3 12060.09 52.62 74.80 -21.33 63.15 38.92 16.72 66.27 0.00 300 184 Peak 3 12060.09 56.50 74.80 -17.50 67.13 38.92 16.72 66.27 Q.00 294 184 Peak
4 12060.00 46.21 54.60 -7.79 56.84 38.92 16.72 66.27 .00 30 184 Average 4 12060.00 48.79 54.00 -5.21 59.42 38.92 1677 66.27 @.00 294 184 Average
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
134 134
i1 i
B 1 PART 15C B FCCPART15C
50 a0
i 0 M
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 7192 74.00 -2.08 63.54 2.3 7.00 37.05 6.0 195 347 PEMK 1 237,00 122,84 --vnvv oomeee 11394 32,67 7.18 3695 6.00 195 347 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
i3 i3
50 Al
FCCPART15C (AVG) FCCPART15C (AVG)
44 1 m\’,‘_,/——’-’/_"/
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1386.83 45.80 S4.00 -B.20 37.44 32.31 7.10 37.05 6.0 195 347 AVERAGE 1 37,00 114,22 --veev oomeee 105,32 32,67 7.18 36.95 6.00 195 347 AVERAGE
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
15
i F i FOPRTIAC
850 ! i it ‘
(AR L
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 7259 7400 -1.41 63.09 399 7.6 3685 600 195 347 PEAC

Lol

134

915
V™

\/“w\ FOL PART15C (AVG)
34 e 1
Avg Blank

38

163

L] U5l U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Md1e 47.49 5400 -6.51 38.89 3199 7.6 36.85 6.80 195 347 AVERAGE
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
45 95
B PART 15C B FCCPART 15C
1
650 50
bt s il )
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 66.86 74.00 -7.14 58.47 3.3 7.1 37.05 6.6 336 265 PEAK 1 237,00 122,46 ---nvv -onees 113,56 32,67 7.18 36.95 6.00 336 265 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
813 813
650 50
FCC PART 15C (AVG) FCCPARTA5C (AVG)
it 1 Y 8
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 44.69 54.00 -9.31 36,38 32.33 7.01 37.05 6.0 336 265 AVERAGE 137,00 11213 -eveem ommeee 103,26 32,65 7.18 36.96 6.00 336 265 AVERAGE
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Pol. Vertical Fundamental

Lol

134

97‘_\\

" ] FCC PART 150

5. i

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48360 7255 7400 -1.45 63.05 399 7.6 3685 600 36 265 PEAK

Lol

134

\f“'\ FCC PART15C (AVE),

488 S ]

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.86 46.63 54.00 -7.37 37.13 3.9 7.6 36.85 6.00 336 265 AVERAGE
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Pol. Horizontal Vertical
mLeveHthm] mmeumm
1138 1138
975 975
i FCCPART 15 i FCCPART15C
65 65
FCC PART 15C (AVG) FCC PART 15C (AVG)
1 2 i o ) el
o ! PR e “a T " T
! s m"'.' g LT
Peak L 5
Avg 163 163
3000 6000. 9000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At (able Preamp  Aux APos  TPos Linit Read At (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBwV dBfm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 437400 40.98 74.60 -33.02 61.89 34.33 10.29 65.53 0.0 - --- PEAK 1 437400 4154 74.60 -32.46 62.45 34.33 10.29 65.53 @.e@ - --- PEAK
2 TG 46,57 74.00 -27.43 6415 35.99 12.72 66.29 0.8 --- - PEAK 2 731060 4410 7400 -29.96 6168 35.99 1272 66.29 @.e@  --- - PEAK
3 12183.08 5322 74.00 -20.73 63.60 38.97 16.80 66.15 0.00 243 268 Peak 3 12186.09 5294 74.00 -21.06 63.32 38.97 16.80 66.15 Q.00 266 183 Peak
4 12183.00 46.50 54.60 -7.50 56.88 36.97 16.86 66.15 .00 243 268 Average 4 12186.00 46.00 54.00 -B.00 56.38 38.97 16.86 66.15 .00 266 183 Average
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 50
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 83.602 73.49 7400 -0.51 64.09 3299 7.26 36.85 6.0 308 299 PEAK 1 2462.00 108,34 --vevv -veee- 99.19 32,83 7.2 36.9 6.00 300 299 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
[ 4a.a\r/_g/ﬂ’_~) SR
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24859 47.72 54.00 -6.28 38.30 33.80 7.26 36.84 6.0 309 299 AVERAGE 1 2462.00 103,80 ----vv -=--m- 94.65 3283 7.22 369 6.00 300 299 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
(i {134 !
45 95
B FCCPART 15C B FCCPART 15C
50 50
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248350 72.51 74.00 -1.49 63.12 3298 7.26 36.85 6.0 37 261 PEAK 1 2462.0 111,56 ----vv -=nee- 10241 32,85 7.2 369 6.00 376 261 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
FCC PARTA5C (AVG) FCC PART15C (AVG)
B 4a.av'\’ﬂ/¢’_”) E————
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 483.60 47.62 54.00 -6.38 38.22 2.9 7.26 36.85 6.00 376 261 AVERAGE 1 2460.00 10524 ---evv ovmeee 96.09 3283 7.22 36.9 6.00 376 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No.

: FR432101A

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
1‘.““Levei(Ii&Mm) o Lewvel (4Bu/m)
1138 1134
975 074
B1.3 B3
FCCPART 15C FCCPART15C
650 0
FCC PART 15C (AVG) FOC PART 150 (5]
m e
ypiig B
Peak i Ly
325 2 "
Avg
163 i
3000 6000, . 12000, 15000. 16000
Frequency (MHz) 3000 6000, 9000, 12000, 15000, 18000
Frequency (MlHz)
Linit (able Preamp  Aux  APos Thos .
Freg Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TRos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
IHz dBul/m dBulifm @B & B o deg - _
1 492408 41.61 74.88 -32.39 62.54 3428 10.35 65.5%6 8.8 -  --- PEAC Mz dw/nddv/m A8 dBW dBm B dB dB o deg
1 73608 5201 74.88 -21.89 69.96 35.91 1L.73 66.49 0.0 193 45 PEAK 1492400 4142 74.80 -32.58 6235 34.28 10.35 €5.5% 0.00 ---  --- PEAK
3 736.00 40.76 5408 -13.24 S8.61 3501 1073 66.49 .00 193 45 AVERAGE 1 73608 43.99 74.80 -38.18 6L.75 35.01 1073 6649 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C14 of C113



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
B FCLPART 15C B FCCPART 15C
T
50 MW 50 5
Sttt Al 2
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.91 68.26 74.00 -5.74 59.89 32.32 7.1 37.05 6.6 161 360 PEAK 1 2412.00 119,71 --veev ovmeee U117 3244 713 37.63 600 161 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
1 FCCPART15 FCCPARTH5C (AVG)
s 45.3\_1*’_/’/_/‘_’) ]
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 53.42 54.00 -0.58 45.03 3233 7.01 37.05 6.0 161 360 AVERAGE 1 2412.00 109,80 -----v -=--m- 10126 3244 7.13 37.63 6.00 161 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FC PART 15C B FCCPART 15C
50 W Wﬂw‘\/ 50
) i i o n y Ay M
48.8 4B'BWWMWWMW
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 6515 74.00 -B.65 56.76 32.33 7.1 37.05 6.0 308 134 PEAK 1 2412.00 116,85 ----vv -=nem- 108,19 32,51 7.15 37.68 6.00 300 134 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
| FCC PARTMAC AVG) FCCPARTA5C (AVG)
s 45.3\/_//_/"’] \
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5139 54.00 -2.61 43.080 32.33 7.01 37.05 6.0 309 134 AVERAGE 1 2412.00 106,58 -----v -=--=- 97.92 3251 7.5 37.68 6.00 300 134 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak s i y ) TP
o 1 W " 1 el
Avg 35 3!
163 163
3000 G000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 4524.08 4L12 74.80 -32.80 62.00 3438 10.23 65.49 @.00 -~  --- PEAK 1452400 4108 74.80 -32.92 6L.9% 34.38 10.23 65.49 @.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C17 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO6_2437MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B e o P ECCPART15C B FCCPART15C
" W Ty
50 MW v a0
o Jesetm b i g Y )
44 48
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B8.74 6778 7400 -6.20 59.42 3231 7.00 37.05 6.6 132 360 PEAK 1 2437.00 119,80 ----vv -=nem- 11898 32.62 7.7 3697 6.00 132 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1138 1
i1 i
i3 i3
50 ]
[ FCCPART15C (AvG) FCCPART15C (AVG)
44 4B.BM~J
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 52.08 54.00 -2.00 43.61 3233 7.01 37.05 6.0 13 360 AVERAGE 1 2437.00 118,35 ---sev ovmees 10153 32,62 7.7 3697 6.00 132 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

34

15 \'\'\\

3 My

e . FCC PART15C
6540 W \ %m g, |
W”‘M. -

488
Peak Blank

35

163

U4 U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48374 6254 74.00 -11.46 53.04 3199 7.16 36.85 6.00 13 360 PEMK

Lol

134

97.5/\ A

/X/ FCC PART15C (AVE),

488

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 43.57 5400 -5.43 39.18 3258 7.6 36.85 6.00 13 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C19 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
45 95
B m CCPART15C B FCCPART 15
1 "
B0 MW B0
s 4 Attt ) Ilu h ¥ A
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 66.79 74.00 -7.21 58.40 32.33 7.1 37.05 6.6 308 131 PEMK 1 237,00 117,85 ---nev oomeee 109.04 32,61 7.7 3697 6.00 300 131 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
) FCC PART15C (AVG) FCCPARTASC (AVG)
s ' 48-8\_’_/_/,_/«——’}
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.33 54.00 -4.67 40.84 32.33 7.01 37.05 6.0 308 131 AVERAGE 1 2437.00 108,33 --vnev -emees 99.52 3261 7.7 3697 6.00 300 131 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Vertical Fundamental
mLeveI(d&Nhn)
138w
15 \\\
i LT Py FOPRTIAC
il R il
by S—————"
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.61 6298 74.00 -11.02 53.58 3199 7.16 36.85 6.00 3 31 PEA

Lol

134

QT.EM

850

T FCCPART5¢ ()
\
43..'! -
Avg Blank

35

163

U4 5L 4, U6, 488, 50
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 43.93 5400 -5.07 39.54 3158 7.6 36.85 6.00 308 131 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C21 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. :

FR432101A

Pol. Horizontal Vertical

1‘,ﬂ“u!\ml(lil!lj‘ﬂm) o Level (dBuVim)

138 1134

915 915

i FCCPARTF5C g FCPARTTEC

650 65

FCC PART15C (AVE) FCC PART 15C (AVE)
43 3 g bl al 9 " el
S iy 1 L Y

Peak A R g i el vt

5 !
Avg

163 163

3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 457400 4135 74.00 -32.65 62.26 34.33 10.29 65.53 .00 === PEAK 1457400 40.64 74.80 -33.36 6L.55 34.33 10.29 5.5 0.00 ---  --- PEAC
2 73L.6e 4249 74.86 -31.51 60.87 35.99 1.7 66.29 @.08 -~ PEAK 1 73168 4235 74.06 -31.65 59.93 35.99 172 66.29 Q.08 -- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C22 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B Ty i FCCPART 15C B FCCPART 15C
N %M i ik e e
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 68.34 74.00 -5.66 58.95 32.98 7.26 36.85 6.0 127 360 PEAK T 262,00 115,77 -=seev ovmees 106,68 3279 7.21 3691 6.00 127 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
i FCC PART15C (AVG) FCCPARTA5C (AVG)
48 48.8\’_,“/)_/_'//
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.21 54.00 -L.79 42.82 32.98 7.26 36.85 6.00 127 360 AVERAGE 1 2462.00 105,86 -----v -=--=- 9.77 379 7.21 3691 6.00 127 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B Ny FCCPART 15C B FCCPART 15C
P j
650 LY f, 50
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248480 70.43 74.00 -3.50 6108 32.99 7.26 36.85 6.0 286 128 PEAK 1 2462.00 114,59 --veev ooneee 10545 32,82 7.2 369 6.00 286 125 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
1| FCCPART 15C Ave) FCCPARTH5C (AVG)
48 48.8\7_"/_/’\/_’/_//
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248446 5316 54.00 -0.B4 43.76 32.99 7.26 36.85 6.0 286 12 AVERAGE 1 2460.00 104,41 --vevv -oneee 95,21 386 7.3 36.89 6.00 286 125 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
i FCCPARTF5C i3 FCPARTTEC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
m Frmreer al
1 Lf i i 2 -
Peak " 'wm_” 2 WWW w
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1492400 40.91 74.00 -33.09 6L.34 34.28 10.35 65.56 .00 === PEAK 1 492400 40.86 74.80 -33.14 6L.79 34.28 10.35 €5.5% 0.00 ---  --- PEAK
1 73608 4146 74.88 -32.54 59.31 3501 1L.73 6649 .08 --- PEAK 1 738608 42.19 74.88 -31.81 e0.B4 3591 1273 6649 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C25 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

7
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCY PART 15C B FCCPART 15C
1
. ,NJ(/V M W H W
vl bttt i " ) ”' e
488 483 M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 65.83 74.00 -B.17 57.44 3.3 7.1 37.05 6.00 10f 202 PEAK 1 241200 114,49 --veev oomeee 105,79 32,5 7.15 3699 6.00 100 282 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
813 813
650 50
| FCC PARFAAE (AVG) FCCPARTA5C (AVG)
s 45.3/ \
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 50.66 54.00 -3.34 4.7 3.3 7.1 37.05 6.0 109 202 AVERAGE 1 2412.00 103,43 ----vv =onee- 94.78 325 7.15 3699 6.00 100 282 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

7
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FO PART 15C B FCCPART 15C
1
B0 M‘WM MM B0
bttt
A gt bt ich m
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B38.22 66,16 74.00 -7.9 57.74 3231 7.00 37.05 6.00 396 230 PEAK 1 241200 118,97 ---eev oveeee 11838 3247 7.4 37.62 6.00 396 230 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
| FCC PARRASC (AVG) FCCPARTA5C (AVG)
s 45.3\4/_1,-_’] \
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5156 54.00 -2.50 43.11 3233 7.01 37.05 6.0 396 230 AVERAGE 1 2412.00 106,74 ---svv -vneee 98.15 3247 7.14 37.62 6.00 396 230 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
iy FCCPART15C i FCCPARTH5C
650 65,
FCCPARTSC (AVE) FCCPART15C (AVE)
Peak oo ——— b v
W“W"" g W\W T
Avg 38 !
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 452400 40.74 74.80 -33.26 6L.62 34.38 10.23 65.49 .00 === PEAK 1452400 39.87 74.80 -34.13 60.75 34.38 10.23 65.49 @.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C113



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

8
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CHO06_2437MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
45 95
B CCPART15C B FCCPART 15C
1 T
50 MWWM 50
Ml EREN T Al FITORRTN |
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,78 66.84 74.00 -7.16 58.47 3232 7.00 37.05 6.0 128 3L PEN 1 37,00 12122 --veev oomeee 11243 32,60 7.7 3698 6.00 120 331 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
50 50
| FCC PART15C (AVG)
s 4a.av—f/M_J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 50.39 54.00 -3.61 4208 32.33 7.01 37.05 6.0 120 331 AVERAGE 1 2437.00 109,49 ---eev womeee 108,68 32.61 7.7 36.97 6.00 120 331 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
gy \
15 K*M
" b g FCCPART 15C
il
B0 iy 1
”WNMMNMMM
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.86 64.98 74.00 -9.02 55.58 3199 7.6 3685 600 1@ 331 PEA

Lol

134

915 /

— FCC PART15C (46
W T
Avg Blank

35

163

U4 5L 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 47.93 5400 -6.07 38.54 3158 7.6 36.85 600 129 331 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C30 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

8
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CH06_2437MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B CCPART15C B FCCPART 15C
50 1 M 50 \
e I Al M !
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 6126 74.00 -12.74 52.88 3233 7.00 37.05 6.0 292 134 PEN 1 37,00 118,72 --veev oomeee 10991 32,61 7.7 3697 6.00 292 134 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
ART15C AVG) FCCPARTA5C (AVG)
s ! MMJ
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 46.65 54.00 -7.35 38.26 3233 7.01 37.05 6.60 292 134 AVERAGE 1 2437.00 107,53 --vnev oomeee 98.71 3262 7.7 3697 6.00 292 134 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Vertical Fundamental
1H|.M(dmlwml
[LEL
15 \%}\
1 ossoanll FOLPART 50
B0 i, o
Ay ;
488
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2B4.16 60.26 74.00 -13.74 50.86 3199 7.16 3685 600 292 134 PEMC

Lol

134

T FCC PART 15€ (AV6)
88 1

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 4641 5400 -7.59 37.82 3198 7.6 36.85 600 292 134 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
i FCCPARTF5C g FCPARTTEC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
43 . al
1 3 o L W ] 7 _
Peak N WWW — i
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 457400 40.73 74.00 -33.27 6L.64 3433 10.29 65.53 .00 === PEAK 1 457400 40.85 74.80 -331.15 6L.76 34.33 10.29 5.5 0.00 -~  --- PEAC
1 73108 ALTS 7488 3205 59.33 3599 ILT2 66.29 0.08 --- PEAK 1 73108 4.0 7480 318 9.7 35.99 1.7 66.29 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C33 0of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101A
9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B ) I FCCPART15C B FCCPART15C
! 1
i 0 M
Peak
125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 8374 67.12 7400 -6.88 57.72 3.9 7.26 36.85 6.0 130 360 PEAK 1 2462.00 117,95 --veev ooeeee 106.80 3285 7.22 36.9 6.00 130 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
i3 i3
50 ]
1 FCCPART15C (AvG) FCCPART15C (AVG)
44 48
Av
) 125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.12 54.00 -1.BB 42.73 32.98 7.26 36.85 6.00 13 360 AVERAGE 1 2462.00 106,87 ----vv -=-em- 97.73 .82 7.2 369 6.00 130 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101A
9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B ‘ FCCPART 15C B FCCPART 15C
T
650 M w"‘ 50
% e L
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248374 68.02 74.00 -5.98 58.62 2.9 7.26 36.85 6.60 283 113 PEN 1 2462.00 118,32 ---sev ovmees 10923 32,79 7.21 3690 6.0 283 113 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
i FCC PARTA5C (AVG) FCCPARTA5C (AVG)
48 448
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248350 5211 54.00 -1.B9 42.72 3298 7.26 36.85 6.00 283 113 AVERAGE 1 2462.00 105,29 ---sev =vnee- 9.22 3278 7.21 36.92 6.00 283 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C350of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical

1‘,ﬂ“u!vei(ll&]‘ﬂm) o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
m e ol
7 ™ J e

Peak " ‘W WW’ ot i -

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 492400 40.41 74.80 -33.59 6L.34 3428 10.35 65.5% 0.00 --- --- PEAK 1 492400 40.10 74.00 -33.99 6L.63 34.28 10.35 €5.5% 0.00 --- --- PEAK
1 73608 4165 74.88 -32.35 S0.50 35.91 173 6649 @0 - --- PEAK 1 738608 42.15 74.88 -31.85 60.B@ 3591 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C36 of C113



samronas. FCC TEST REPORT Report No. : FR432101A

10

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO3_2422MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
1
50 M‘M 50
iy A kbt M o
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 67.05 74.00 -6.95 58.66 2.3 7.1 37.05 6.0 127 B PEAK 1 242000 116,54 --veev ovneee 107.86 32,53 7.15 .08 6.0 17 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PARTA5C (AVG) FCCPARTA5C (AVG)
48 48.8\’,’~/—}/___J .
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5273 5460 -L.27 4434 1.3 701 3705 6.0 17 B AVERAGE 1 2420.00 105,56 ----vv -=--e- 96.88 3253 7.15 37.68 6.0 17 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Horizontal Fundamental
mLeveI(d&Nhn)
138 *\
15 Mw
03 %
sk FCC PART 150
T
GMI W_‘n‘x WNM%MM 1
Pt it o
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M4.20 59.00 74.00 -14.98 49.62 399 7.6 3685 6.0 17 BPEN

Lol

134

FCC PART15C AVG)
a S
Avg Blank

35

163

U4 5L 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 46.46 5400 -7.54 37.07 3198 7.6 3685 600 177 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

10
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_2422MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B . FCCPART 15C B FCCPART 15C
650 WJ}" 50
T T M
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.69 61.85 74.00 -10.15 53.46 32.33 701 37.05 6.0 308 128 PEAK 1 242000 114,64 --vnvv ovneee 105,96 32,53 7.15 37.68 6.00 300 125 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
) FCC PART15C (AVG) FCCPARTA5C (AVG)
s ' 4a.avﬁ/.—,j |
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 49.32 5400 -4.68 40.93 3133 7.1 17.05 600 308 128 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 241,00 103,16 -=---- -==--- 9.9 3165 7.08 3696 6.00 308 128 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C39 of C113




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Vertical Fundamental

1H|.ﬂd(dmlwﬂll

134

97.;\

B3 h

W, FCC PART 150
6540 T M. JMWWWF ’
MWW ) o

@4
Peak Blank

18

163

L] U5l U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2485.60 59.11 74.00 -14.89 49.69 33.80 7.16 36.84 6.00 308 128 PEM

Lol

134

T FCC PART15C (AVE),
485 1
Avg Blank

38

163

L] U5, U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 46.08 54.00 -7.92 36.69 3158 7.16 36.85 6.00 308 128 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1ML&V&I(II&Mm) o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 f FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
44 3y e
Peak A L i oot
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 454400 40.48 74.00 -33.52 6L.38 34.36 10.25 65.51 .00 === PEAK 1 434400 4114 74.00 -32.80 62.04 34.36 10.25 €551 0.00 ---  --- PEAK
1 766.08 42.24 74.88 3176 59.73 35.97 1.7 6618 0.08 --- PEAK 1726608 4179 74.88 -32.21 9.8 35.97 1.7 6618 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C41 of C113



samronas. FCC TEST REPORT Report No. : FR432101A

11

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_2437MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
Bl W B0 \
R R R
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 62.26 74.00 -11.74 53.87 3.3 7.01 37.05 6.0 126 360 PEAK 1 237,00 118,11 --veev oomeee 109.02 32,79 7.21 3691 6.00 126 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
) FCC PART15C (AVG) FCCPARTASC (AVG)
s f zsa.a\,_/“/’_"/’__rJw
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.76 54.00 -4.30 4131 3233 7.1 37.05 6.0 126 360 AVERAGE 1 2437.00 105,04 ---nvv oomeee 95,99 32,76 7.21 36.92 6.00 126 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Horizontal Fundamental
1H|.M(|mlwﬂll
[ Jalitttithy,
134 Vi \‘A
14
i ' FCC PART 5]
il mewmww “
ST LTI
@4
Peak Blank
38
163
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 60.18 74.00 -13.82 50.79 3158 7.16 36.85 6.00 1% 360 PEAK

Lol

134

918 A

\_M FCC PART15C (AVG)]
388 1

Av Blank
9 18

163

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 47.19 5400 -6.81 37.80 3158 7.6 36.85 6.00 126 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C43 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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11

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_2437MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B ‘ FCCPART 15C B FCCPART 15C
650 1 “WM 50 A
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.91 61.54 74.00 -12.46 53.07 3232 7.00 37.05 6.6 295 132 PEMK 1 37,00 113,47 --veev oomeee 104,66 32,61 7.7 3697 6.00 25 132 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
s ! 4a.a\’f‘/ﬁ/_//
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 47.34 5400 -6.66 38.95 32.33 7.01 37.05 6.0 295 132 AVERAGE 1 2437.00 102,49 ---eev -omeee 93.68 3261 7.17 3697 6.00 295 132 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

Lol

ik
" % FCC PART 150
“‘uw.m

6540 Wolinigh, |
Mo, W
@4
Peak Blank

38

163

L] U5, U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48374 6210 7400 -11.78 52.82 399 7.16 3685 600 M5 132 PEM

LHLM(‘IMWM

138

15 \

03

850
. FCC PART15C AVG)

488

Avg Blank

35

163

U4 U5 4, U6, 488, 50
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 43.82 5400 -5.18 39.43 3158 7.6 36.85 6.00 295 132 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C45 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101A

Pol. Horizontal Vertical
1ML&W&I(II&Mm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
44 . iR § iy
Peak f WIM'MW . — . .
ot e B
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1437400 40.77 7480 -33.13 LGB 3433 1.9 6553 0.0 -=- PEAK 147400 4115 74.00 -32.82 62.09 3433 1.9 65.53 0.0 - - PEMC
1 73108 43.30 74.88 -30.68 60.90 35.99 1.72 66.29 0.08 --- PEAK 1 73108 42.50 7480 3141 6017 35.99 1272 66.29 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

12
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO09_2452MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCGPART 15C B FCCPART 15C
650 M/ 50
1
oy & IRy Mgy
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 136213 56.42 74.00 -17.58 48.29 32.13 7.06 37.06 6.0 124 360 PEAK 1 250,00 11528 ---svv -enee- 10619 3274 7.8 3693 6.00 124 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PARTASC (AVG) FCC PART15C (AVG)
s i 4a.a\fﬁ///__r’/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 44.03 54.00 -9.97 35.64 32.33 7.01 37.05 6.0 124 360 AVERAGE 1 250,00 103,98 ----vv -onem- 9.89 3274 7.0 3693 6.00 124 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental

i Level (dBuVim)

38 i

e el
715 W M\
i M‘m FCC PART 15C

! 1

850 VM"“ hy

ol

Peak Blank

!
1 ki

40 50 4, U6, 488, 0

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m B dBW dB/m B A8 B o deg
1 Mpd52 6881 74.00 -5.19 59.41 3199 7.16 36.85 6.00 1M 360 PEAK

i Level (dBuvim)

138

. 7T

1 FCC PART15C (AVG)

Avg 1 Blank

U 21452, 64, MT6. 488, 200
Frequency (MHz)

Linit Over Read Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBul/m dBuV/m  dB dBwV dB/m B B dB om  deg
1 48386 5331 5400 -0.69 4391 32,99 7.6 36.85 6.80 124 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C48 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO09_2452MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 t
45 95
B FCCARRT 15 B FCCPART 15C
SSIUM ;
48 48
Peak
35 35
163 163
o0 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51026 55.79 74.00 -18.21 48.12 3177 6.9 37.08 6.0 285 128 PEAK 1 50,00 11176 --vnvv ovmeee 102,58 32,85 7.2 36,69 6.00 285 128 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART J5C (AVG) FCCPARTA5C (AVG)
as 1 4a.a\’_/J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.55 43.04 54.00 -10.% 34.65 3133 701 17.05 600 285 128 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245,00 101,61 ------ -=--- 9243 385 7.2 3689 600 285 128 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C49 of C113




swamranas. FCC TEST REPORT Report No. : FR432101A

Pol. Vertical Fundamental
mLeveI(d&Nhn)
138
15 \}\w
i ‘ FCC PART 5]
il Mo
MJH "
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2485.24 66.35 74.00 -7.65 56.93 3360 7.16 3684 600 M5 128 PEM

LHLM(‘IMWM
138
03
850 \
1 FCCPART15C AVG)
488 —
Avg Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 52.64 5400 -1.36 43.5 3198 7.6 36.85 6.00 285 128 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C50 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



ssamanas. FCC TEST REPORT

Report No. :

FR432101A

Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(ll&]‘llm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCPARTF5C i3 FCPARTTEC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
488 oy il
Peak ] o o L L
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4%04.00 40.91 74.00 -33.09 6L.83 3438 10.33 65.55 .00 === PEAK 1490400 40.66 74.80 -33.34 6L.53 34.30 10.33 €555 0.00 ---  --- PEAC
173608 4178 74.88 -32.20 59.52 35.94 173 6641 .08 --- PEAK 173608 4144 7480 -32.56 59.18 35.94 1073 6641 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C51 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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13
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz RU52*4
ANT CDD 1S2T
Pol. Horizontal Fundamental
11,,Le\'e\ (BuVim) 11nLe\'e\ (dBuYIm)
1138 138 1
75 915
#J ‘ e 0 FCO PART 16C
T m
0 W}XMW 854
n A e A
- Rk T
Peak
25 5
163 16.3
m -y il 0 m " 1000 1400 1400, 0, 2500, 0
Frequency (MHz) Frequency {MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Limit ) Read Ant Cable Preamp  Aux APos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level  Line torgin Level Factor - Loss Factor Factor Renark
TTwEnEn B @B F 6 E o @ Wz G GBWU/n @8 G defm B o8 @B deg
1 BRA 6.0 L0 455 6.6 3.3 701 M4 6M 10 342 PR LML L0 e e NpdL A1 OTHOE6R 1M P
11,,Le\'e\ (BuVim) 11“Le\'e\ (dBuVlm)
1138 134
1
975 975
#3 B
5.0 85.0
) FCC PART15CHAVG) FCC PART5C (AVG)
48 4eevf,_’J
Av
9 325 35
163 163
U
pail 2336 262 1388, U4, uh 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Uit Read Aot Cable Preamp dux Mos Thos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuV/m dBuV/m o8 dBw dB/m 0B B B deg Mz dBV/n BVm B G dim B 88 & a Tg
1 D855 S35 5400 -0.75 486 3233 AL 35 600 100 M2 AVERAGE T I T W NS T U0 60 100 3 ARG
Sporton International Inc. (Kunshan) Page Number : C52 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

13
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz RU52*4
ANT CDD 1S2T
Pol. Vertical Fundamental
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuVim)
1134 1138 i
975 i15
B4 1 CPIRTIEC i FOO PR 15C
¥
0 /W \M"“\ B0
1 Aok JIRTEE Mm’ywww
a0 ¥ T, P—
Peak
5 18
163 164
il 436 16l 2368, U, 2440 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Margin Level Factor  Loss Factor Factor Remark
Mz dBwn i g8 oW dift B 5 5 deg Mzdn e @ N Bh B B & a iy
1 2389.95 66.27 74.80 -7.73 57.88 32.33 .01 .85 6.8 284 f PEAK 1 2412.00 106.54 ------ ------ 97.88 3251 7.15 3.0 6.0e 284 B PEAK
11"Leve\ (dBuNm) 11“Le\'e\ (dBuN/m)
1138 134
ws K 1
8.3 8.3
5.0 65.0
B} FCC PART5C (AVG) FCC PART{5C (AVG)
435 4&6\,%/—’_/}
35 15
163 163
U
o 3. 26 288, U, 0 1000 1400. 1800, 200, 2600, 3000
Frequency (WHz) Frequency (MHz)
Linit Read Aot Cable Preanp  ux APos Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modiln Bl @ BN Bh B @& B a BN B @ G0 Bh @ & 6 a
1 2389.95 50.49 54,80 -3.51 42.10 32.33 .01 37.05 600 24 0 AVERAGE 11200 0584 -cnee eeen 8720 3250 T.14 301 6.08 284 B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C113
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14
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz RU52*4
ANT CDD 1S2T
Pol. Horizontal Fundamental
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuVIm)
1
1138 134
975 915
&N ) FOCPART &G i RO PART 16
. I
GS‘UW Www .
a8 BB sttt
Peak 325 125
16.3 18.3
U
Ul Ui b4, TS, 188, 2500 1000 1400, 1800, 2200, 2600, J000
Frequency (Mhz) Frequency (MHz)
Linit Read  Ant Cable Preamy  Awc MPos  Tos Linit Read  Ant Cable Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Rexark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeEWnde B BN & B B B g WG B @ G0 En B B & a6
1 2483.56 69.11 74,80 -4.89 59.72 32.98 7.6 36.85 6.0 145 343 PEN 1 2462,00 114,11 -eeeee wemeen 104,97 3.8 7.2 .90 6.00 145 343 PEAK
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuVlm)
1138 134
1
175 915
"3 B
.0 B5.0
1 FCC PART 15C (AVG) FCC PART/15C (AVG)
48 ‘WEV/J/_/_’_J S
Avg 15 35
163 16.3
i 0L ™ s " 0 100 1400, 1400, 20, 250, K
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Limit ‘ Reed Ant Coble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level - Line flergin Level Factor  Loss Factor Factor Renark
Wmm_ﬁmm_dﬁ_dﬁ_ﬁ_mm— Mz dBWV/m dBwV/m 0B dBWV dB/m B A8 A8 m deg
1 OMES .09 %H BTL A0 NI 15 B 60 15 U3 AR L HELO0 101,45 -oooe omeer 03 ILE T 60 LE 343 ARG
Sporton International Inc. (Kunshan) Page Number : C54 of C113

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

14
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz RU52*4
ANT CDD 1S2T
Pol. Vertical Fundamental
11"Le\'e\ (dBuNm) 11“Le\'e\ (dBuN/m)
1138 138 1
975 975
B ) FCC PART 15C iy FCC PART 15C
T
55‘0«,&4»\)«%%"“ WWMM #0
45 484
Peak 25 5
163 18.3
25,4[] U5, 64, 76, 2488, 2500 1000 1400, 1800, 2200, 2600, J000
Frequency (MHz) Frequency (MHz)
Linit Read At Gable Preamy  Aw Pos  TRos Lt fead At Coble Preamp  Aue os Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freg Level  Line Margin Level Factor  Loss Factor factor Renark
Mo Bjn it & B B 3 B @ deg Medwndie @ G d&h B B & o
1 2683.50 69.89 TA.BR -4.11 6050 3298 7.6 685 600 20 3L PEM 1 2462.00 109.64 -ovoos woeeme loo.50 3282 7.2 36.90 6.8 20 MLPEX
11"Le\'e\ (dBuNIm) 11“Le\'e\ (dBuN/m)
1138 134
1
975 975
83 8.3
5.0 65.0
1 FCC PART 15C (AVG) FCC PART/15C [AVG)
i 4”v_f/_/_/’ e
Avg 325 25
183 163
20 w5 m i ™ 00 100 1, 1800, 20, 2500, 0
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preap  Aux APos TPos Uit Read At CoblePreamp A dPos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
B T T R e — WG /e & W defm dB @8 dB o deg
1 MB350 5L 5480 D75 605 N9 706 65 60 230 M1 AVERME 1 OHELW B2 eeee oo B LR L2 65 60 10 M ARG
Sporton International Inc. (Kunshan) Page Number : C55 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

15
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_Full RU _2412MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B 14 i C B FCCPART15C
50 a0
" oot W ) "
48 43 M
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 72.96 74.00 -Lod 6472 3219 7.00 37.05 6.0 293 B PEAK 1 2412.00 118,55 ---svv -onees 11805 32,3 7.5 3699 6.00 293 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 i3
50 Al
FCCPAR FCCPART15C (AVG)
) ' 45.3/ N —
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.11 54.00 -4.89 40.85 2.0 7.11 37.05 6.0 293 B AVERAGE 1 2412.00 108,12 ----vv -enee- 99.62 32,34 7.15 3699 6.0 293 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C56 of C113




FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

15
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_Full RU _2412MHz
ANT TxBF 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B ik #QETJSC B FCCPART15C
i
50 W a0
b A n hohpibgpand
44 48
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138878 67.56 74.00 -6.44 59.32 3219 7.00 37.05 6.60 291 135 PEMK 1 241200 117,67 -==svv =vmees 109,18 32,3 7.15 37.68 6.0 /1 135 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al
FCCPARTHSEA8G) FCCPART15C (AVG)
44 4B.Bﬂ/_l_j
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.55 54.00 -5.45 40.29 32.20 7.01 37.05 6.0 291 135 AVERAGE 1 2412.00 105,23 --=sev =omees 9.73 3.3 7.5 3699 6.00 21 135 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C57 of C113

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak s ] O ipbitadhy y 1 MR o P
P T il A gt
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 452400 419 74.80 -32.06 62.82 34.38 10.23 65.49 .00 === PEAK 1452400 4140 74.80 -32.60 62.28 34.38 10.23 65.49 @.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C58 of C113

TEL : +86-512-57900158
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16
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CHO06_Full RU _2437MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
1 . Level dBuVim) " . Level (dBuVim]
1
1138 134
75 ik
" " FCCPART15C i FCCPART 18C
1 L
0 W " |
il i J. i AN Nl FEpEY
#4 488,
Peak 5 s
163 183
U
0 2336, 2360 2388, 4, 0 1000 1400. 1800. 20, 2600. 3000
Frequency (WHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B B Bl g B B & o g Mol B B B0 Bm B B & a b
1 2389.82 67.15 74.08 -6.85 58.76 3233 7.11 .05 6.00 1o 387 PEAK 1 2437.00 11629 ---mmv --emen 107.58 32.68 7.17 36.98 6.08 100 37 PEAK
Lo B Lol 6B
1138 138 3
975 7.5
#3 B1.3
5.0 85.0
) FCC PART 15C {AVG) FCC PART/15C {AVG)
Avg 325 35
183 16.3
2%10 ik 62 7388 M4, 40 1000 1400, 1800, 2200, 2600, J000
Frequency (MHz) Frequency (MHz)
Linit Read Ant Cable Preamp Aux APas TPos Limit ‘ Read dnt Coble Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
.*\Hzmm_dﬁmm_dﬁ_dﬁ_dﬁ_cmm Mz dBuV/m dBuV/m  dB B dBfm A8 A3 dB em deg
1 BRS04 S48 -458 4L63 33 AL IS M) 100 367 AVERAGE L BT oo e W14 ILE LI 36S GO 10 30T AVERAGE
Sporton International Inc. (Kunshan) Page Number : C59 of C113
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Pol. Horizontal Fundamental
1138
b,
75 M
.3 T
WM FCCPARTA5C
0 Akt g o
#48
35
Peak Blank
163
14 U5, 64, U6 488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m o8 dBWV dB/m  dB A8 A n deg
1 43410 04.66 7400 -0.34 55.26 3199 7.6 6.8 6.0 100 307 PEAC

1 Level (dBuVim)

134
7.5

B3 \
g\

e FOC PARTISC AVG]
3l i .|
Avg 0 Blank

1 kl

0 452, 264, 16, 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBWV/m  dB dBW dB/m 0B B dE m deg
1 8368 40.62 54.00 -7.38 37.22 3299 7.6 36.8) 6.B8 108 387 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C60 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



samronas. FCC TEST REPORT Report No. : FR432101A

16
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CHO06_Full RU _2437MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
Ll dBuvim) Lo )
1
1138 134
075 174
B4 FCCPRTIEC & RO PRI ¢
65,0 65,0 H
45 484
Peak 325 38
16.3 18.3
2510 233, PAiiTA 2388, U4, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit fead Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
W B B B0 g B B & o g Mo cBjn @8 cBW cifm B o5 65 deg
1 OBR95 7073 7400 LY GAM BB LI MG 6M 11 3PEN 1 U300 12L3] woreem oeeeee 1255 3262 7.7 3697 608 11 33 PEAC
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuVim)
1138 138 1
a5 975
93 B3
Bl " FCC PARTI15C {AVG
i FCC PART 150 (WG] WG
- m‘\_/__/,—ﬁb—/_'_/_/
Avg
5 5
3 163
1000 1400, 1800, 2200, 2600, 3000
2%10 3. 2362, 2388, U4, 40 Frequency (MHz)
Frequency (MHz)
- Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read fnt Cable Preamp  Aux MPos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBV/m dBwV/m 0B dBWV dB/m B A8 A8 m deg
Pz dBwfn i BB B B B B o deg SR TE R R i — 10.43 60 U XY 60 L1 3B AVERGE
1 2389.95 53.06 54.80 -0.%4 4467 3233 .01 .05 6.0 L1 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C61 of C113
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Pol. Vertical Fundamental

Level (dBuVim)

1)

134

05 \‘

B3 MM'MMW
"

FCC PART 15C
wm\mm

6: L
ol
il
Peak 0 Blank

1 kl

0 452, 264, 16, 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBWV/m  dB dBW dB/m 0B B dE m deg
1 M84.04 6851 74.00 -5.49 59.11 3299 7.26 3685 6.8 11 33 PEAK

" Level (dBuVim)

134

915 \

8.3 k\m

6:
e ) FCC PARTAAC (AVG)

o 1
Avg Blank

R

1 kl

L 450, 64, 16, 2488, 200
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz douV/m dBWV/m B dBWV dB/m  dB A8 dB m deg
1 248368 50.00 54.00 -4.00 40.60 32.99 7.6 36.8) 6.8@ 111 338 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C62 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101A

Pol. Horizontal Vertical
1‘,lreu!\mi(ll&]‘ﬂm) o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C i3 FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
m al
q 1 ) A " . b 1 2 ekl
Peak I Ly i " e WWWW
5 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 457400 40.82 74.00 -33.18 6L.73 3433 10.29 65.53 .00 === PEAK 1457400 4136 74.00 -32.64 62.27 34.33 10.29 5.5 0.00 ---  --- PEAK
1 73108 42.18 74.88 3182 5976 35.99 1.7 66.29 0.08 --- PEAK 1 73108 42.31 7400 -31.69 59.89 35.99 1272 66.29 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C63 of C113

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_Full RU _2462MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
B JH‘ ) 1 FCCPART15C B FCCPART15C
popslbei gt
44 B8 8 syt
Peak
125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 486,68 73.20 74.00 -0.60 64.31 32.47 7.26 36.84 6.00 108 TIPENK 1 2462.00 116,22 74.00 42.22107.43 2.4 7.3 36.88 6.00 108 TLPEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 i3
50 Al
4 FCCPART15C (AvG) FCCPART15C (AVG)
44 48
Av
) 125 125
163 163
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 2483.56 50.97 54.00 -3.03 42.09 32.47 7.26 36.85 6.0 108 71 AVERAGE 1 2462.00 10516 54.00 5116 96.37 32.44 7.3 36.88 6.0 108 7L AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C113
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101A
17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_Full RU _2462MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
1
Bl W m Bl
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 243404 67.43 7400 -6.57 58.55 32.47 7.26 36.85 6.0 359 310 PEAK 1 2462.00 115.25 74.00 4125 106.46 2.4 7.3 36.88 6.0 359 310 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCC PART15C (AVG)
48 448
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 2483.56 47.52 54.00 -6.48 38.64 32.47 7.26 36.85 6.0 359 310 AVERAGE 1 2462.00 10278 54.00 48.78 93.%9 32.44 7.3 36.88 6.0 359 310 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 f FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
44 i §
1 1 * Ay 1 1 b ool
Peak - A b A LA b
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 494.00 40.69 74.80 -33.31 6Ll 3428 10.3%5 6506 0.00 -=- PEAK 1 49400 40.85 74.00 -33.15 6L78 3428 10.35 £5.%6 000 - - PEMC
1 73608 4143 74.88 3257 59.28 35.01 1L.73 6649 0.08 --- PEAK 1 738608 42.20 74.88 3178 6067 35.91 1.7 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

18
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
B [ FCCPART 15C B FCCPART15C
50 W a0 W
r | i i
44 45
Peak
125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B387.35 7231 7400 -L69 63.95 32,31 7.00 37.05 6.0 108 134 PEAK 1 2420.00 108,65 -----v -=--=- 99.91 32.57 7.16 36.99 6.00 100 134 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i !
i3 i3
50 Al
FCCPART15C (AvG) FCCPART15C (AVG)
44 488 \_,A_I/_/—/_"_’j R
Av
) 125 125
163 163
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 238943 43.46 5400 -5.54 40.88 3133 7.0 37.05 600 108 134 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 97,68 ----v -oeee 88.90 3257 7.06 3699 6.60 108 134 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Fundamental
LHLMNMWM
138
15
i FCCPARTAC]
B0 MWMWW%W% 1
Mo, et
488
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2485.% 5.4 74.00-15.76 48.82 3360 7.16 3684 600 108 134 PEM

Lol

134

——

850

\\\ , \ \ \ ﬂ FCC PART15C AVG)
488 H_ T L ]

Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M3.68 45.47 5400 -8.53 36.87 3.9 7.6 36.85 6.00 108 134 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C68 of C113
TEL : +86-512-57900158
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18
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz
ANT TxBF 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
thd oy FCCPART 15C B ‘ FCCPART 15C
Al
50 W 50
b ittt o o Iy
48 B8 Bh et
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.52 73.46 7400 -0.54 65.09 3232 700 37.05 6.0 14 317 PEM 1 242000 114,69 ---svv -vnees 105,88 32,61 7.7 3697 6.00 14 317 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
| FCC PARTA5C (AVG) FCCPARTA5C (AVG)
s 4a.ak_lh/_/_/4_,/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.% 5140 5400 -.60 43.81 3.3 701 7.5 6.0 1md

317 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 241,00 103,66 ------ -=---- .85 361 .07 3697 6.0 184 317 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental

Lol

134

I\
975
AN

" i) FCC PART 150

T
@4
Peak Blank
38
163
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 66.34 74.00 -7.66 56.%4 3199 7.16 36.85 6.00 1e4 317 PEMC

Lol

134

FCC PART15C AVG)

W T
Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 43.12 5400 -5.88 38.73 3198 7.6 36.85 6.00  1a4 317 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C70 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. :

FR432101A

Pol. Horizontal Vertical
1‘,meeI(IIBIMm] o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C g FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
m al
1 2 bl ey AP i 1 2 . sy
Peak T WWW‘”’“ MM"" Lo _WW
5 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 454400 4211 74.00 -31.89 63.61 34.36 10.25 65.51 .00 === PEAK 1 434400 41,00 74.00 -33.00 6L.9% 34.36 10.25 €551 0.00 ---  --- PEAK
1 766.08 41.89 74.88 -32.11 59.38 35.97 1.7 6618 0.08 --- PEAK 1726608 42.93 74.80 3167 6042 35.97 1072 6613 0.8 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C71 of C113
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19

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz

ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B FCCPART 15C B FCCPART 15C
B W B M
1 Hepalndg I LLW,MMJ
484 4B-BMWWMNMWWWW !
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 6475 74.00 -9.25 56.36 3.3 7.1 37.05 6.6 108 310 PEAK 1 237,00 112,02 ---nev =omees 103,15 32,65 7.18 3696 6.00 100 310 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
| FCC PART15C (AVG) FCCPARTA5C (AVG)
s s ’_/_’_/j |
Av R DR S
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 50.43 54.00 -3.57 42.84 3.3 7.1 37.05 6.60 109 310 AVERAGE 1 2437.00 101,01 ----vv -omee- 92.15 3264 7.18 3696 6.00 100 310 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C72 of C113

TEL : +86-512-57900158
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Pol. Horizontal Fundamental

Lol

134

QT.EWMNM\

%.. ‘ | FCC PART15C]

(111 ,LNMJM\.M.MJ JNH l
W dh, FFy
@4
Peak Blank
38
163
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2Mpd54 70.41 7400 -1.59 6181 3199 7.6 36.85 6.00 108 310 PEA

Lol

134

97.5\\/ \ ﬂ

: U \ | FCC PART 15 AVG)

Av Blank
9 18

163

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 47.60 54.00 -6.40 38.21 3258 7.16 36.85 6.00 108 310 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C73 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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19
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz
ANT TxBF 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B . L FCCPART 15C B FCCPART 15C
| I
650 WW 50
it : Aoty A W
484 4B.wawwmwww
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 70.82 7400 -3.18 62.44 3233 .00 37.05 6.0 1a3 320 PEMK 1 2437.00 117,68 ----vv -vnem- 106,88 32,55 7.16 36.99 6.00 103 320 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
) FCC PART15C (AVG) FCCPARTASC (AVG)
s ' s /_/4_,J
Av I S R
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.22 49.51 5400 -4.49 4105 32,31 7.1 37.05 6.0 103 321 AVERAGE 1 2437.00 106,08 -----v -=---- 97.36 3255 7.16 3699 6.00 103 321 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C74 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
HMM/\‘M_
J\v\
15
03 ~|
LY FCC PART 150
" it 1
w0 LT
WHI L,
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 67.08 74.00 -6.92 57.68 3199 7.6 3685 6.00 103 320 PEA

mLeveI(leNhn)
138
|
15 \
i |
850 Kﬂ
e 1 KCPRTISCAG)
488
Avg Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 53.20 54.00 -0.80 43.81 3158 7.6 36.85 6.00 103 321 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C75 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical

1ML&W&I(II&Mm) o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 f FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
44 Lo §
1 Ji I A e o 1 4 ‘ TN

Peak T it T P

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1437400 4L25 7400 -30.70 6219 3433 1.9 653 BB - - PEMC 147400 4140 7400 -32.60 6231 .33 0.9 6553 0.0 - - PEMC
1 73108 4.5 7488 3110 6045 35.99 172 66.29 8.0 - --- PEAK 1 73108 43.65 74.88 -38.35 6L.23 35.99 1.72 66.29 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

20
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCGPART 15C B FCCPART 15C
650 50
1
Lol TRV TR it
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23%5.89 55.83 74.00 -18.17 47.75 32.89 7.05 37.06 6.0 108 324 PEMK 1 250,00 108,84 ----vv -vnee- 99.82 3275 7.0 3693 6.00 100 324 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PARTASC (AVG) FCCPARTA5C (AVG)
) ) = 4a.aw/’// |
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.30 43.74 5400 -10.26 35.36 3133 7.0 17.05 6.00 108 324 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 245000 98.49 ----sv -oeeee 9.6 3264 7.08 3696 6.00 108 324 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C77 of C113
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Pol. Horizontal Fundamental
mLeveI(d&Nhn)
138
97.5W \M
i ‘ ) FOPRTIAC
65.’9 \%M. Iy I
2 W
488
Peak Blank
35
163
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 70.42 7400 -31.58 6103 3158 7.16 3685 600 108 34 PEA

Lol

134

T

FCCPART15C AVE)
W 1
Avg Blank

35

163

U4 U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.68 43.09 54.00 -5.91 38.69 3199 7.16 36.85 6.00 108 324 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C78 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz

ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B M FGC PART 15C B FCCPART 15C
W
50 1 50
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.91 57.23 74.00 -16.77 48.86 32.32 7.10 37.05 6.0 103 319 PEAK 1 250,00 116,44 --veev ooneee 107.57 32,65 7.18 3696 6.00 103 319 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCCTMRT 15C (AVG) FCCPARTA5C (AVG)
a8 1 - 4a.ak¥’~/_/_/___/f R
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.69 45.08 54.00 -8.92 36.69 3133 7.1 17.05 6.00 103 319 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2450.00 104,10 -----v -=--- 9.0 365 7.08 3696 6.80 183 319 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C79 of C113
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Pol. Vertical Fundamental

Lol

1138 AT aT

e
975 W WJ‘\

i N FCC PART 150
\
(411 \1\“ P
it WM
a i
Peak Blank
18
163
L] U5l 128 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2486.86 69.07 74.00 -4.93 59.64 3381 7.6 3684 600 103 319 PEM

Lol

134

. FLC PART 15CAVG)

4 e
Avg Blank

35

163

U4 5L 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2487.80 50.96 54.00 -1.04 4153 3381 7.6 3684 600 103 319 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C80 of C113
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

Pol. Horizontal Vertical
1‘,ﬂ“u!vei(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 f FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
m al
7 A, AP iy 7 ol A
Peak WJM"‘ bttt w,,.»..,: g
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 4%04.00 40.% 74.00 -33.10 6L.82 3438 10.33 65.55 .00 === PEAK 1490400 40.98 74.00 -33.02 6L.9 34.30 10.33 €555 0.00 ---  --- PEAC
1 735608 42.85 74.88 -31.95 59.79 35.04 1.73 6641 .08 --- PEAK 1739608 41.65 74.88 -32.35 50.39 35.94 1073 6641 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C81 of C113



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

21
Mode Band Edge
2400-2483.5_802.11b_CHO02_Full RU _2417MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
45 95
B 1 FCCPART B FCCPART 15C
650 / 50
T R S us
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 138995 73.34 74.80 -0.66 65.08 32.20 7.1 3705 6.80 100 349 Pesk 1 2417.00 122,47 --veev oomeee 11398 323 7.15 37.68 6.00 100 349 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
N FCCPART 5 Ay FCC PART15C (AVG)
u : 45-a\f,_w_,,_/—‘—//
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 2389.80 43.61 5400 -5.39 40.35 3LW 701 17.05 6.00 108 349 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
1 2417.00 11198 --ov ooeen 103,45 334 7.5 17.608 6.00 108 349 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C82 of C113
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21

Mode Band Edge

2400-2483.5_802.11b_CHO02_Full RU _2417MHz

ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 1 FCUKRT5C B FCCPART 15C
| M
650 ‘,AA’NW ‘ V 50
[ s
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 138930 7174 7400 -0.26 63.50 3219 7.00 37.05 6.0 108 327 PEMK 1 417.00 11613 ---ev -oeee- 107.64 32,3 7.15 37.08 6.00 100 327 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
N FCCPARTYEC (AVG) FCC PART15C (AVG)
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 1388.78 48.35 54.00 -5.65 40.11 32.19 7.10 37.05 6.00 109 327 AVERAGE 1 2417.00 108,54 ----vv -vnee- 100.06 3233 7.15 37.08 6.00 100 327 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical

1ML&W&I(ll&Mm] o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)

m al

Peak LRI e | s aunu
. o - g s

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 483400 4L75 74.00 -32.25 62.9 34.11 10.24 65.50 .00 === PEAK 1 453400 4118 74.00 -32.82 6.3 3411 10.24 5.5 0.00 ---  --- PEAK
2 75108 42.59 74.88 3141 6031 3578 1.7 6614 .08 --- PEAK 175108 42.56 74.80 -31.44 6028 35.78 1272 6614 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C84 of C113




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

22
Mode Band Edge
2400-2483.5_802.11b_CHO03_Full RU _2422MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) |
1138 1138
45 95
thd i FCCPART 15C B h FCCPART 15C
\
650 50 ‘
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.5 73.40 74.80 -0.60 65.15 32.20 7.0 3705 6.80 103 345 Pesk 1 820,00 125,17 --veev ommees 116,66 323 7.16 36.99 6.00 103 345 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
650 50
) FCCPART 15C FCCPARTA5C (AVG)
iy ' 45-8\/_A//—-’J
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.56 54.00 -4.44 4130 32.20 7.01 37.05 6.0 103 345 AVERAGE 1 242000 114,48 ---eev -onees 105,89 3234 7.16 36,99 6.00 103 345 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C85 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

22
Mode Band Edge
2400-2483.5_802.11b_CHO3_Full RU _2422MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPA B FCCPART 15C
‘ |
50 ‘ 50
v A ¥ Wi yp il
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 76.38 74.00 -3.62 62.13 2.0 7.10 37.05 6.0 108 323 PEMK 1 242000 118,45 ---nvv ovneee 109.94 32,3 7.16 3699 6.00 100 323 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
813 813
650 50
FCC PARTA5C (AvG) FCC PART15C (AVG)
s ] ' W s
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 43.16 54.00 -5.99 39.84 32.20 7.1 37.05 6.0 109 323 AVERAGE 1 242000 109.42 ---evv -onees 108,92 323 7.15 3699 6.00 100 323 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C86 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
1ML&V&I(II&Mm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
m PREPTr IR §
Peak . ! MM y s \ 1 e WWMW
5 g
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 454400 4L77 74.80 -32.23 6291 34.12 10.25 6550 0.00 -~ --- PEAK 1 434400 4138 74.00 -32.62 6252 34.12 10.25 €551 0.00 -~  --- PEAK
1 766.08 42.36 74.88 -31.64 60.12 35.78 1.72 6618 8.0 - --- PEAK 1 726608 42.36 74.88 -31.64 60.12 35.78 1270 66.13 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number

: C87 of C113



SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

23
Mode Band Edge
2400-2483.5_802.11b_CH10_Full RU _2457MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 1 FCCPART 15C B j FCCPART 15C
50 50 ‘
Wit Mo st
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 UB4 73.20 74.00 -0.80 6430 347 7.6 3685 6.80 100 342 Pesk 1 257,00 117,94 --veev oomeee 10923 3241 7.21 3691 6.00 100 342 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
a8 : 4”\// [SEN_——
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 49.61 54.00 -4.39 40.73 32.47 7.26 36.85 6.0 109 342 AVERAGE 1 257,00 11191 --veev oomeee 103,19 3242 7.21 3691 6.00 100 342 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C88 of C113

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

23
Mode Band Edge
2400-2483.5_802.11b_CH10_Full RU _2457MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B | FCCPART 15C B FCCPART 15C
l||
650 H 50
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.80 72.28 74.00 -L72 63.40 32.47 7.26 36.85 6.0 108 322 PEAK 1 M57.00 11172 --seev ommees 103.01 3241 7.21 3690 6.00 100 322 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
50 50
FCC PART15C (AVG) FCCPART15C (AVG)
[ > a8
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 43.07 54.00 -5.93 39.19 32.47 7.26 36.85 6.0 109 322 AVERAGE 1 2457.00 107,18 ---evv -emee- 98.47 3241 7.21 3691 6.00 100 322 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C89 of C113
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

Pol. Horizontal Vertical

1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
m al
1 2 L ] 1 7 Ll

Peak —-#-L'-' wmww N . g

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 4914.00 4L77 74.00 -32.23 62.81 34.18 10.34 65.56 .00 === PEAK 1 4914.00 42,04 74.00 -31.96 63.08 34.18 10.34 €5.5% 0.00 --- --- PEAK
1 T3TL0E 4245 74.88 3155 60.37 35.80 1L.73 6645 .08 --- PEAK 1 OT3TL08 4197 74.00 -32.63 59.89 35.88 1273 6645 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101A
24
Mode Band Edge
2400-2483.5_802.11b_CH9_Full RU _2452MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
thd 1 FCCPART15C B FCCPART 15C
|
il ﬁ‘\m‘ B0
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48360 73.41 74.80 -0.59 64.53 347 7.6 3685 6.00 100 343 Peak 1 250,00 118,16 ---nvv -vnee- 109.47 3240 7.21 3692 6.00 100 343 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTH5C (AVG)
48 48.8\/—“-,_»/_4 bt
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.60 43.20 54.00 -5.80 39.32 32.47 7.26 36.85 6.00 109 343 AVERAGE 1 50,00 113,57 --seev ommeee 104,88 3240 7.21 36,92 6.00 100 343 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C91 of C113
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

24
Mode Band Edge
2400-2483.5_802.11b_CH9_Full RU _2452MHz
ANT CDD 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
|
50 50
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 7L75 7400 -L25 6.87 32.47 7.26 36.85 6.00 108 325 PEAK T 5000 113,20 --veem ommeee 10452 3240 7.21 3692 6.00 100 325 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
4 ! 3 .
Av
) 325 35
163 163
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 46.53 54.00 -7.47 37.65 32.47 7.26 36.85 6.00 109 325 AVERAGE 1 2450.00 108,65 ----vv -=--=- 99.96 3240 7.21 36.92 6.00 100 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C92 of C113
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ssamanas. FCC TEST REPORT

Report No. :

FR432101A

Pol. Horizontal Vertical
1‘,““Ltz\mi(ll&]‘ﬂm] o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C i3 FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
m al
Peak g b A i Mo IS 1
- )
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4%04.00 4149 74.00 -32.51 62.54 34.17 10.33 65.55 .00 === PEAK 1490400 4136 74.00 -32.64 6241 3417 10.33 €555 0.00 -~  --- PEAC
173608 42.35 74.88 -31.65 60.23 35.80 1.73 6641 .08 --- PEAK 173608 43.13 74.80 -38.87 6L.A1 35.88 1073 6641 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C93 of C113
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

25
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B ) FCCPART 15C B FCCPART 15
LI
i M%m .
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 64.51 74.00 -9.49 55.63 32.47 7.26 36.85 6.00 108 342 PEAK 1 257,00 120,74 --veev oomeee 11200 3242 7.2 369 6.00 100 342 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
1 FCC PART15C (AVG) FCC PART15C (AVG)
48 48.8\/#’_/_,/ \——F—M
Av
) 325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 5149 54.00 -2.60 42.52 32.47 7.26 36.85 6.00 109 342 AVERAGE 1 2457.00 118,78 ----vv -enee- 10196 3242 7.22 3690 6.00 100 342 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C94 of C113
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101A
25
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
i WW B0 \
bt b
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 62.88 74.00 -11.12 54.00 32.47 7.26 36.85 6.00 108 322 PEAK 1 2457.00 116,06 -----v -=--=- 107,38 3243 7.2 36,89 6.00 100 322 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
48 48.8\/_’\_,_/1__,/ e
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 43.49 54.00 -5.51 39.61 32.47 7.26 36.85 6.00 109 322 AVERAGE 1 257.00 105,70 ----vv -enee- 96.98 3242 7.21 3691 6.00 100 322 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C95 of C113
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ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘ﬂm] o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C i3 FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
m al
Peak 1 RS > [ i s aad
WbtV it
5 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4914.00 4159 74.00 -32.41 62.63 34.18 10.34 65.56 .00 === PEAK 1 4914.00 41,08 74.80 -32.92 6212 34.18 10.34 €5.5% 0.00 ---  --- PEAC
1 T3L08 42.68 74.88 -31.32 6060 35.80 1M.73 6645 .08 --- PEAK 1 OT3L0E 4221 7480 3179 6013 35.88 1273 6645 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C96 of C113
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

26
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B Iy FCC PARHEC B FCCPART 15C
ey )
650 50
w™ " " us
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 72.02 74.00 -1.98 63.77 2.0 7.10 37.05 6.00 294 M4 PEN 1 2417.00 119,35 --veev oomees 118,82 32,35 7.6 3698 6.00 24 14 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
FCC PART 15E48G) FCC PART15C (AVG)
as ' 4a.a\f/_// ——
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.13 5400 -4.67 40.87 32.20 7.1 37.05 6.0 294 14 AVERAGE 1 2417.00 108,92 ----vv -vnem- 10839 3235 7.16 3695 6.00 294 14 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C97 of C113
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FCC ID: 2ADZR5G3103WB




samronas. FCC TEST REPORT Report No. : FR432101A

26

Mode Band Edge

2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz

ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B Ll FCC P71 B FCCPART 15C
I w L
650 i 50
‘ Tl
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138917 69.74 74.00 -4.26 6159 32.19 7.10 37.05 6.0 299 152 PEAK 1 2417.00 11518 ---nev -enees 106.67 3232 7.3 37.62 6.00 299 152 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
FCC PARTHAC (AVG) FCC PART15C (AVG)
s i T 4a.a¥/‘r/’_’_/,/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 45.66 54.00 -B.34 37.40 32.20 7.01 37.05 6.0 299 152 AVERAGE 1 2417.00 102,37 ---sev -emees 93.94 32,32 7.3 37.62 6.00 299 152 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C98 of C113
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ssamanas. FCC TEST REPORT

Report No. : FR432101A

Pol. Horizontal Vertical

1ML&W&I(ll&Mm] o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)

m al

Peak [N AR [ L B
" s - -

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 483400 4L.65 74.00 -32.35 62.80 34.11 10.24 65.50 .00 === PEAK 1 453400 4118 74.00 -32.82 6233 3411 10.24 5.5 0.00 ---  --- PEAK
1 75108 43.89 74.88 -30.91 6081 35.78 1072 6614 .08 --- PEAK 1 75108 42.66 74.80 -31.34 6033 3578 1.72 6614 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

27
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 1 FCCPART 15C B FCCPART 15C
B0 % B0
48 48
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48356 73.06 74.00 -0.B4 64.28 32.47 7.26 36.85 6.0 250 360 PEAK 1 257,00 121,62 -==nvv =enee- 12,86 3243 7.2 36,89 6.00 250 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTH5C (AVG)
48 48.8\/_~’_/_/'_fj \—w—u*r—f”
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 483.60 49.27 54.00 -4.73 40.39 32.47 7.26 36.85 6.0 250 360 AVERAGE 1 2457.00 109,92 ---eev oomeee 10116 3243 7.22 36,89 6.00 250 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101A

27
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz
ANT TxBF 1S2T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15C
50 1 50 H
48 L T L
Peak
325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.92 62,34 74.00 -11.66 53.46 32.47 7.26 36.85 6.0 308 151 PEAK 1 57,00 117,38 --vnev oemees 108,71 3240 7.28 3693 6.00 300 151 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
813 813
650 50
FCC PART15C (AVG) FCC PART15C (AVG)
48 ! 4B.B\f"d—/—’_J [E—————
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 46.04 54.00 -7.9 37.16 32.47 7.26 36.85 6.00 309 151 AVERAGE 1 257,00 10472 --vnev womeee 96.05 3240 7.20 3693 6.00 300 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR432101A

Pol. Horizontal Vertical

1‘,mLeveI(ll&]‘ﬂm) o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)

m al

Peak 1 RS NI, s aand
Wbl e

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B B o g Mol B W B & B & o g
1 4914.00 4179 74.00 -32.21 62.83 34.18 10.34 65.56 .00 === PEAK 1 4914.00 4148 74.80 -32.52 6252 34.18 10.34 €5.5% 0.00 ---  --- PEAK
1 T3L08 42.98 74.88 -31.62 60.90 35.80 1073 6645 .08 --- PEAK 1 OT3TL0E 4271 7488 3129 60.63 35.88 1273 6645 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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